University of Nevada, Reno

Quantification of Trace Anthropogenic
Compounds in Reclaimed Wastewater

A thesis submitted in partial fulfillment of the
requirements for the degree of Master of Science in
Civil and Environmental Engineering

by
Andrew Poustie

Dr. David Hanigan/Thesis Advisor

December, 2018

www.manharaa.com



ProQuest Number: 10979209

All rights reserved

INFORMATION TO ALL USERS
The quality of this reproduction is dependent upon the quality of the copy submitted.

In the unlikely event that the author did not send a complete manuscript
and there are missing pages, these will be noted. Also, if material had to be removed,
a note will indicate the deletion.

ProQuest.

ProQuest 10979209
[...]
(Qin, Oo, & Coniglio, 2005), thus increasing dichloramine formation and promoting NDMA

formation (McCurry, Ishida, Oelker, & Mitch, 2017).

www.manaraa.com



10

2.1.3 NDMA Formation in Water from Ozonation

NDMA formation can also occur as a product of ozonation and has a distinct set of
precursors compared to the chloramination pathway. However, both formation pathways are not
clearly defined and are a source of ongoing study. Compounds containing hydrazines or
sulfamide functional groups are the primary source of concern due to NDMA yields over 50% for
ozone (Kosaka, Asami, Konno, Oya, & Kunikane, 2009; Schmidt & Brauch, 2008; von Gunten,
Salhi, Schmidt, & Arnold, 2010) and formation in less than 1 hr. Increased contact time leads to
increased NDMA formation, especially at pH levels greater than 8 (Andrzejewski, Kasprzyk-
Hordern, & Nawrocki, 2008). Marti et al. (2015) determined that an ozone dose of 4.8-24 mg L*
resulted in NDMA vyields of up to 70% for ultrapure water containing precursors. NDMA
formation stabilized at the high dose point due to the complete reaction of precursors with ozone.
Despite the high NDMA yield and fast reaction kinetics from ozonation of precursors, the risk of
NDMA formation from ozonation in drinking water is thought to be low. Drinking water sources
would need to originate from areas of high industrial or agricultural activity that discharge a high
concentration of hydrazine or sulfamide-containing compounds for NDMA formation to be a

concern (Krasner et al., 2013).

2.1.4 Conventional Treatment Ineffectiveness for NDMA and NDMA Precursor Removal
Conventional treatment consisting of coagulation, flocculation, sedimentation, filtration,
and disinfection poorly removes NDMA. Table 2-2 shows the physicochemical properties of

NDMA derived from its structure and how this relates to conventional water treatment.

www.manaraa.com



Table 2-2 NDMA physicochemical properties and their relationship to NDMA removal in water

treatment
Structure log Kow Henry’s Law Constant
C2HsN2O
-4
CAS Number THQ 057 (Haruti)f]ila(()) Chen
62-75-9 (ATSDR, 1989) ; ’ ’
N 0 ’
ch/ \N{} Chang, & Gan, 2011)

Physicochemical Low molar mass, Hydrophilic, poorly ~ Some volatilization from
Property Influence uncharged. Poorly sorbs to soils, natural waters but air
in Water removed by reverse  activated carbon, and stripping is unlikely to
Treatment 0Smosis other sorbents efficiently remove

The relative ineffectiveness of conventional treatment for NDMA removal indicates that
adequate NDMA removal must include treatment of any pre-formed NDMA, as well as removal
of its precursors. As such, conventional treatment followed by advanced treatment involving

ozonation is an effective option (Lee, Schmidt, Yoon, & von Gunten, 2007).

2.1.5 Specific Treatment Technologies for NDMA and NDMA Precursor Removal
Advanced treatment incorporating NDMA and NDMA precursor removal is an effective
measure to limit NDMA discharge. For advanced treatment systems implementing RO processes,
monochloramine is typically added to reduce membrane biofouling (Farhat et al., 2018).
Precursors passing through conventional treatment prior to RO can react with monochloramine
and form NDMA. Ultraviolet radiation/advanced oxidation processes (UV/AOP) can then be
applied for NDMA photolysis. Figure 2-3 shows the interaction between UV radiation and

NDMA.

11

www.manaraa.com



12

~. Z° —>  NOz + (CHa)NH
i (Nitrite) (DMA)

Figure 2-3 NDMA bond cleavage from UV radiation (Stefan & Bolton, 2002)

UV radiation is effective for NDMA destruction provided that NDMA has sufficiently
formed. The hydraulic retention time and placement of chloramine addition points are of
paramount importance to successfully apply UV radiation for NDMA destruction, given the slow
NDMA formation Kinetics.

NDMA precursor removal can be achieved through activated carbon (AC). Hanigan et al.
(2012) found that 91% of NDMA precursors were removed from a treated wastewater secondary
effluent when using 75 mg L™ of powdered activated carbon (PAC) with a 4 hr contact time.
Additionally, in a full-scale plant, greater than 60% of NDMA precursors were removed using
granular activated carbon (GAC). Unfortunately, NDMA was always formed to some extent after
chloramination, highlighting that complete precursor removal using PAC or GAC was not
possible despite its wide range of selectivity. As such, employing other processes to complement
AC is necessary if complete precursor removal is desired. Coupling AC with UV radiation

constitutes an effective treatment option to remove NDMA precursors and NDMA, respectively.

www.manaraa.com



13

2.1.6 NDMA in Direct and Indirect Potable Reuse Water

Using reclaimed wastewater for ASR could constitute a potential contamination issue due
to NDMA release, the low concentration associated with health impacts, and transport to
wellheads. Gunnison et al. (2000) concluded from laboratory studies that biodegradation
processes can remove 100% of NDMA in groundwater aquifers at neutral pH and microaerobic
conditions. Zhou et al. (2009) observed in situ biodegradation of NDMA over seven years in
groundwater from incidental and active recharge of treated wastewater. A 90% mass reduction of
NDMA in groundwater was observed over the period with 80% of the reduction estimated to
result from biodegradation. Site-specific natural attenuation of NDMA expands the feasibility of
applying reclaimed wastewater to ASR. However, the potential for low NDMA concentrations to
transition to wellheads is real due to the lack of dilution if the affected water is injected in close
proximity to the wellhead. Additionally, spring runoff combined with groundwater pumping
during summer indicates that water injected to aquifers may not remain there long enough for

NDMA biodegradation.

2.1.7 NDMA in Reclaimed Wastewater Research Objectives

The objectives of NDMA quantification in a recharge utility applying ASR were to
guantify NDMA formation and discharge, investigate the impact of RO membrane age on NDMA
formation potential, and to identify NDMA precursors in post-RO samples. The objectives of
NDMA quantification in a pilot plant applying ozone contact and biological activated carbon

(BAC) were to quantify NDMA formation and removal.

www.manaraa.com



2.2 NDMA Materials and Methods
2.2.1 Recharge Utility Sampling Procedure

Water samples were collected on 15 March 2017 and 1 August 2018 from the recharge
utility and shipped overnight to UNR in coolers before being refrigerated until extraction. Figure

2-4 shows the recharge utility configuration and sampling locations for both events.

Conventional 125 % NaOC1 H2S0: + Antiscalant
WWTP l - Reverse Osmosis

\ L]
' (I RO Concentrat
e oncentrate
: —- MFP - >
\ ‘ ’“ Effluent E * * ‘ 9‘ to Discharge
: ,fl (containing chloramine) 0 . ')}

Screen Filter
Microfiltration
Cartridge Filters *
. . & Recovery
= Sampling Location -

Aquifer Storage ROP
MFP: Microfiltration < . >

vy N
Permeate I‘!’I *

ROP: Reverse Osmosis 100 MGD
Permeate
) HO, ﬁ
UVF: Ultraviolet ~ 80% Bypass + '
Radiation Feed ) . ovp *-
Lime Addition—»
UVP: Ultraviolet

Ultraviolet Advanced
Oxidation

Radiation Product Decarbonation

Figure 2-4 Sampling locations in the recharge utility. MFP, ROP, and UVP were sampled for the
2017 event whereas ROP, UVF, and UVP were sampled for the 2018 event (adapted from

Roback et al. (2018))

The 2017 samples were collected from the microfiltration permeate (MFP), reverse

osmosis membrane permeate (ROP), and ultraviolet radiation/advanced oxidation product (UVP).

The 2018 samples were collected from the ROP, ultraviolet radiation/advanced oxidation feed
(UVF) after H,O, addition, and the UVP. 1 L amber bottles that had been rinsed, washed, and

furnaced at 500°C were used as collection vessels to minimize contamination.

14

www.manaraa.com



15

2.2.2 Local Pilot Plant Sampling Procedure
Water samples from a pilot plant located at a small, local WWTP were collected on 1
August 2018 and transported to UNR before being refrigerated. The WWTP plant configuration

is shown in Figure 2-5.

‘ RAS

Aerobic Zone :
Fine Screens E

(Nitrification) to Pilot Plant

Secondary Clarifiers

Influent

Pumping b

Discharge ——
3.1 MGD

Disinfection

Anoxic Zone
(Denitrification)

Oxidation Ditch

Figure 2-5 Schematic of the small, local WWTP. Pilot plant influent was sourced from the

secondary clarification effluent

The WWTP process consists of fine screening, an oxidation ditch process with an aerobic
and anoxic zone for nitrification and denitrification, respectively, secondary clarification for
solids separation, and disinfection. A portion of the secondary clarifier effluent is also returned to
the beginning of the anoxic zone as return activated sludge (RAS).

Disinfected water is discharged to a reservoir for storage. Treated wastewater is also used
to irrigate parks, high schools, golf courses, as well as commercial and thoroughfare median
landscapes. A portion of the secondary treated water is diverted to the pilot plant. The pilot plant
configuration is shown in Figure 2-6 and involves an ozone contactor followed by two BAC

filters operated in parallel. The ozone contactor receives a varying dose of 6-20 mg L Os

www.manaraa.com



16

dependent on the total organic carbon (TOC) present in the system and is monitored daily. The
BAC filters receive flow rates of 8 and 4 gpm with empty bed contact times (EBCTSs) of 10 and
20 min, respectively. Samples were collected from the pilot plant influent, ozone contactor
effluent, and the two BAC filter effluents. Samples were passed through pre-combusted GB-140

glass fiber 0.4 um filters (Advantec, California, USA) using vacuum pumps.

Ozone
Contactor

20 Effluent

k]

Pilot Influent

- Filter
6-2 «— Media
Bed
10 min 20 min
*= sampling points
BAC 1 BAC 2

Return to Headworks | |

Figure 2-6 Pilot plant schematic with sampling locations, ozone dose, flow rates, and EBCT for

each BAC unit

www.manaraa.com



17

2.2.3 NDMA Precursor Extraction from the Recharge Utility

NDMA precursors were extracted and concentrated to determine their composition by
non-target mass spectrometric analysis using liquid chromatography-quadrupole time-of-flight
mass spectrometry (LC-QTOF/MS) performed at the University of Colorado, Boulder. Samples
were poured into 2 L rapidly stirred flasks. 1 M and 0.1 M sulfuric acid (H.SO.) were added until
the pH of the sample was 3. Samples were solid-phase extracted (SPE) using a Dionex AutoTrace
280 (Thermo Fisher Scientific, Massachusetts, USA) with Oasis MCX 6 cc/500 mg cartridges
(Waters Corporation, Massachusetts, USA). The cartridges were first conditioned with 2 times 10
mL methanol (MeOH) and 3 times 10 mL Milli-Q water (18.2 MQ-cm) (Thermo Fisher
Scientific, Massachusetts, USA) before samples were loaded at 5 mL min. The 2L samples were
loaded concurrently with two input sample lines per volumetric flask meaning that a single
sample was split between two cartridges. Cartridges were then dried with ultra-high purity (UHP)
N2 gas for 45 min before being eluted with 10 mL of 5% ammonium hydroxide (NH4sOH) in
MeOH. Samples were transferred into 10 mL glass conical centrifuge tubes and evaporated in a
TurboVap LV (Biotage, Uppsala, Sweden) under a gentle (5-10 psi) UHP N gas stream. Like
samples were then combined and evaporated to just less than 1 mL before being topped up to 1
mL with MeOH. Samples were then transferred with pasteur pipettes to 2 mL amber vials and

placed in the freezer.

www.manaraa.com



18

2.2.4 NDMA Modified Precursor Extraction

A modified precursor isolation and extraction method was used on two ROP samples of 1
L each from the 2018 sampling event. The conditioning step was altered from the original
precursor isolation method to limit any potential contaminants already present in the cartridges
from eluting into samples and influencing measurements. The cartridges were conditioned with 5
mL of 5% NHsOH in MeOH to elute any contaminants followed by 4 times 10 mL acidified

Milli-Q water at pH 2 to acidify the cartridges and mimic the conditions in the flasks.

2.2.5 NDMA Formation Potential

Formation potential is an indirect way to measure NDMA precursor concentration by
reacting all precursors to form NDMA. A 1 M borate buffer solution was prepared by dissolving
8.5046 g sodium tetraborate (borax) and 56.3086 g boric acid into 1 L Milli-Q water. The borax
and boric acid were slowly added to the Milli-Q water at approximately 30°C while being
constantly stirred. Once the solution was completely dissolved, the pH was measured in a 1:1000
diluted solution and confirmed to be 8.

10 mL of a 5.65-6% sodium hypochlorite solution was added to 240 mL Milli-Q water to
make a chlorine solution. The free chlorine concentration of the chlorine solution was measured
using a DR 6000 UV-VIS spectrophotometer (Hach Company, Colorado, USA) and Program 80
(Chlorine F&T PP). The chlorine solution was diluted 2000 times using Milli-Q water before the
contents of a DPD Free Chlorine Reagent powder pillow pack (Hach Company, Colorado, USA)
was added to the diluted mixture. The mixture was lightly swirled for 3 min to dissolve the
powder before being measured using Program 80. The ClI. concentration readout from the Hach
instrument (X) was put into Equation 2-1 to find the required ammonium chloride (NH.CI)

addition.

www.manaraa.com



. . 1.2mol N s 1mmolCl, (X)mgCl,
- = % * * *
Equation 2-1 g NH,Cl required ol Cl 2000 (dilution factor) r—— .
mg
mmol NH,Cl _535gNH,Cl  1g 05L = X)72Cl,
mmol N mmol NH,Cl 1000 mg ’ T 2212

The required NH4CI mass was dissolved with 245 mL Milli-Q water and 5 mL of the 1 M
borate buffer solution in a 500 mL amber bottle. The chlorine solution was slowly passed through
a burette into the rapidly stirred buffered ammonia solution to promote monochloramine
production and limit dichloramine and trichloramine production. This gave a final buffer
concentration of the monochloramine solution of 10 mM. The solution was then left in the dark
for 1 hr to equilibrate. 5 mL of the buffer solution was added to each 500 mL sample and
measured to ensure the pH was 8. The monochloramine concentration in the solution was then
measured using the Hach instrument and Program 66 (Monochloramine LR) by adding the
contents of a Monochlor F Reagent powder pillow pack (Hach Company, Colorado, USA). The
necessary added volume of monochloramine solution was then added to each sample using
Equation 2-2 where () is the concentration of monochloramine in the solution and 18 mg L™ Cl,

is the intended dose.

18 % Cl, * 500 mL sample

Equation 2-2  Added volume = 0,

19

www.manaraa.com



20

Samples were then stored at room temperature in the dark for 72 hours to facilitate
NDMA formation. A 0.5 M (88 g L) ascorbic acid solution in Milli-Q water was prepared with 5
mL from the solution used to quench samples to achieve a final ascorbic acid concentration of 5
mM. An NDMA-ds (Cambridge Isotope Laboratories, Massachusetts, USA) isotope solution of
100 pg Lt in Milli-Q water was prepared with 1 mL added to each sample to achieve a
concentration of 0.2 pg L prior to SPE. The SPE method conformed to EPA Method 521 and
uses EPA Method 521 6 mL cartridges (Restek Corporation, Pennsylvania, USA). Cartridges
were conditioned with 5 mL of dichloromethane (DCM), MeOH, and Milli-Q water before
samples were loaded at 5 mL min. Cartridges were then dried with UHP N gas for 30 min
before being eluted with 5 mL DCM. The DCM eluate was pushed through anhydrous sodium
sulfate cartridges (Agilent Bond Elut JR-Sodium sulf. 1.4 gm) into 10 mL glass conical centrifuge
tubes to remove any water. Samples were then evaporated under a gentle UHP N gas stream to 1
mL using the TurboVap. The TurboVap water was kept to 23°C to mitigate the high volatility of
DCM. Samples were then transferred into 2 mL amber vials using pasteur pipettes and placed in

the freezer.

2.2.6 NDMA Precursor Reconstitution